



Test Report

No.177-002858

Date: Jan 18, 2007

Page 1 of 2

Crane Composites
8015 Dixon Drive
Florence, KY 41042

Attn: Chris Eschenburg

The following sample was submitted and identified by the client as:

0.09" Class C Varietex

Color	:	White
Country of Origin	:	USA
Sample Receiving Date	:	Jan 11, 2007
Test Performing Date	:	Jan 18, 2007
Test Performed	:	Selected test as requested by applicant against test request form, date Jan 08, 2007
* * * * *		
Test Results	:	Please refer to page 2.

Prepared by:

Signed for and on behalf of
SGS U.S. Testing Co., Inc.

M. Szklarski

Mariusz Szklarski
Technician - Textile Laboratory

Greg S. Kolbeck
Manager - Textile Laboratory

This document is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated, (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.



Test Report

No.177-002858

Date: Jan 18, 2007

Page 2 of 2

Test Results:

Flammability Test of Interior Materials
FMVSS 302-10-01-04

<u>Burn Time</u> (seconds)		<u>Burn Distance</u> (mm)		<u>Burn Rate</u> (mm/min)	
<u>Length</u>	<u>Width</u>	<u>Length</u>	<u>Width</u>	<u>Length</u>	<u>Width</u>
600 *	600 *	101	115	10.1	11.5
600 *	600 *	98	117	9.8	11.7
600 *	600 *	115	113	11.5	11.3

* Test discontinued after 10 min.

Requirements:

The material shall not burn or transmit a flame front across its surface, at a rate of more than 102 mm per minute. However, if a material stops burning before it has burned for 60 seconds from the start of timing and has not burned more than 51 mm from the point where timing was started, it shall be considered to meet this requirement.

Conclusion:

The submitted sample meets the requirement of the Department of Transportation Motor Vehicle Safety Standard 302 "Flammability Test of Interior Materials".

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.